Supplementary Table 4: Study and patient baseline characteristics
	[bookmark: _GoBack]Study name
NCT number
	Reference
	Inclusion criteria
	Treatment
	Patients, n
	Male, n (%)
	Age, median, years (range)
	CTCL diagnosis
	Prior treatment

	
	
	
	
	
	
	
	MF, n (%)
	SS, n (%)
	

	Conventional therapies

	Extracorporeal photopheresis (n=2)

	-
	Atilla et al, 2015 (87)
Atilla et al, 2017a (74)

Retrospective observational cohort study 

Turkey (1 site)
	Patients with MF CTCL, diagnosed at any stage between 1998 and 2015
	ECP: initial recommended schedule of one cycle (on two consecutive days) q2w for the first 3 months, then once monthly or q3w, for ≤ 6 months 
Combination therapy was considered for patients who did not respond to ≤ 6 months of treatment
	50
	43 (86)
	55 (25-79)
	50 (100)
	NR
	First line, n (%):
· PUVA, 22 (44)
· IFN, 14 (28) 
· Topical retinoid, 5 (10) 
· NBUVB, 4 (8) 
· Methotrexate, 3 (6%) 
· ECP, 2 (4) 
Second line, n (%): 
· IFN, 20 (40)
· PUVA, 18 (36) 
· Methotrexate, 7 (14) 
· Topical retinoid, 3 (6) 
· CHOP 1 (2) 
· NBUVB, 1 (2)
>3 lines of prior treatment, n (%)
· 25 (50)

	-
	Coronel-Perez et al, 2007 (88)
Retrospective single arm study

Spain (1 site)
	Stage IB MF
	ECP 200-300 mJ/cm2, treatment was performed 3 times per week on alternate days.
	23
	16 (70)
	62
	23 (100)
	NR
	Phototherapy

	Gemcitabine (n=2)

	-
	Jidar et al, 2009 (89)
Retrospective single arm study

France
(4 sites)
	NR
	700–1,000 mg/m2 on days 1, 8 and sometimes 15, of a 21- or 28-day schedule.

	23
	17 (74)
	64 (26–82)
	14
	6
	Median (range),
2 (0–5)

	-
	Pellegrini et al, 2014 (90)
Retrospective observational study

Italy
(1 site)
	Biopsy-proven, measurable disease, pre-treated advanced stage (II–IVB) CTCL.
≥18 years old.
ECOG performance status ≤2.
	1,200 mg/m2 on days 1, 8, and 15 of a 28-day cycle.
Median of four cycles (range 3–6).
Median duration of follow-up, 9.5 years (range 3.1–14.2).
	25
	21 (84)
	56 (26–78)
	24
	1
	≥1 prior therapy (range 1–8) 

	Interferon combination therapies (n=4)

	-
	Aviles et al, 2007 (60)

Prospective single arm study

Mexico
(1 site)
	>18 years old 
Diagnosis of MF/SS according to WHO/European Organization for Research and Treatment of Cancer classification
stage >IIB
performing status according to the ECOG ≤2
Failure or progression of at least two previous therapeutic modalities, including combined chemotherapy, biopsy-proven disease progression
	IFN, 9.0 MU, thrice weekly
MTX 10 mg twice weekly.
Median duration of follow-up, 155 months (range, 62-181).
	158
	72 (46)
	63.4 (18–83)
	NR
	NR
	Topical therapy, 148
Photopheresis, 61
Electron beam therapy, 46
Local radiotherapy, 45
Monotherapy, 57
CHOP or CHOP-like regimens, 49
Gemcitabine-containing regimens, 16
Fludarabine-containing regimens, 13

	-
	Aviles et al, 2015 (51)

Open-label clinical trial

Mexico
(1 site)
	>18 years old
Diagnosis of MF/SS according to WHO/European Organization for Research and Treatment of Cancer classification
stage >IIB
ECOG performance status ≤3
≥2 previous therapies
	IFN, 5.0 MU thrice weekly.
MTX, 15 mg twice weekly.
Median duration of follow-up, 78.9 months (48 –165).
	201
	137 (68)
	64.5 (36–71)
	NR
	NR
	≥2 previous therapies

	
	
	
	IFN, 5.0 MU thrice weekly.
Retinoids, 45 mg/m2 biweekly.
Median duration of follow-up, 78.9 months (48 –165).
	176
	118 (67)
	62.9 (43–75)
	NR
	NR
	

	-
	Nikolaou et al, 2011 (91)

Retrospective chart review

Greece
(1 site)
	Advanced (IIB, III, Sézary syndrome) or early stage MF (IA–IIA) refractory to first line treatment with PUVA
	3 MU of IFN three times weekly SC. The dose was increased according to patient’s tolerance up to 5 MU three times weekly. 
For PUVA treatment, 0.6 mg⁄kg, 8-methoxypsoralen was given 2 h before therapy and the whole body, apart from the genital area, was subjected to UVA light treatment three times weekly, until complete skin clearing.
Median duration of follow-up, 32 months (5–94).
	22
	17 (77)
	58 (31–81)
	19 (86)
	3 (14)
	NR

	-
	Roberge et al, 2007 (92)

non-RCT

Canada
(1 site)
	Biopsy-confirmed MF 
	TSEI 35 Gy.
Median duration of follow-up, 70 months.
	31
	16 (52)
	NR (31–84)
	NR
	NR
	PUVA, 5 (16%) 
Topical chemotherapy, 10 (32%) 
Systemic chemotherapy, 7 (23%)
Involved-field radiotherapy, 7 (23%)
Retinoids, 1 (3%) 
IFN, 3 (10%)

	
	
	
	TSEI/IFN.
Median duration of follow-up, 70 months.
	19
	24 (74)
	NR (24–83)
	NR
	NR
	PUVA, 10 (53%)
Topical chemotherapy, 7 (37%)
Systemic chemotherapy, 8 (42%)
Involved-field radiotherapy, 5 (26%)
Retinoids, 0 (0%)
IFN, 0 (0%)

	Pegylated liposomal doxorubicin (n=2)

	EORTC 21012
NCT00074087
	Dummer et al, 2012 (59)

Prospective single arm study

UK, Germany, Italy, Switzerland, Austria, and Israel
(9 sites)
	≥18 years old.
Histopathologically confirmed diagnosis of stage IIB, IVA1/2, or IVB MF.
No CNS involvement or erythroderma
Refractory or recurrent disease after ≥2 previous therapies
No systemic treatment with steroids at the time of study entry
	20 mg/m2 on day 1 and 15 every 28 days for six cycles.
Median length of treatment, 20 weeks (range, 4–20).
Median duration of follow-up, 24 months, (range 0.3–124).
	49
	33 (67.3)
	63% of patients aged between 56–75 years
	43 (88)
	NR
	Immunotherapy, 3 (6.1)
Radiotherapy, 2 (4.1)
Chemotherapy, 7 (14.3)
Topical treatment, 6 (12.2)
Combination treatment:
With chemotherapy, 11 (22.4)
Without chemotherapy, 20 (40.8)

	-
	Quereux et al, 2008 (86) 

Prospective single arm study

France
(13 sites)
	Stage II–IV CTCL previously unsuccessfully treated with ≥2 lines of treatments or histologically transformed epidermotropic CTCL requiring chemotherapy.
	40 mg/m2 once every four weeks for eight cycles.
	25
	14
	64 (32–77)
	5 (20)
	5 (20)
	≥2 prior treatments 

	Psoralen plus ultraviolet A light (n=2)

	-
	Hernandez et al, 2014 (93)

Retrospective single arm study

Spain
(2 sites)
	Patients who received PUVA for stage I disease
	PUVA 0.68 J/cm2
	31
	16 (52)
	60 (19–84)
	NR
	31 (100)
	NR

	-
	Hoot 2017 (94)

Retrospective, observational study

USA (1 site)
	Patients with early (IA and IB) stage cutaneous lymphoma who had progressed to tumour stage.
	Phototherapy: defined as NBUVB, PUVA, and/or intentional natural sunlight, prior to developing tumours
No phototherapy prior to developing tumours
	30
	19 (63.3)
	61.9 
(IQR 56.3-71.8)
	NR
	30 (100)
	Number of prior therapies before tumour development, median (range)
· 3.7 (3.1-4.4)
Prior therapy, n (%)
· Bexarotene, 11
· Systemic therapy, (46.2)
· ECP, (84.6)
· Radiation, (69.2)
· Topical nitrogen mustard, (61.5)

	
	
	
	
	13
	11 (84.6)
	69.9 
(IQR 65.0-75.3)
	NR
	13 (100)
	Number of prior therapies before tumour development, median (range)
· 2.4 (1.6-3.2)
Prior therapy, n (%)
· Systemic therapy, (56.7)
· ECP, (73.3)
· Radiation, (73.3)
· Topical nitrogen mustard, (63.3)

	Temozolamide (n=1)

	-
NCT00004106
	Querfeld et al, 2011 (95)

non-RCT

US
(3 sites)
	≥18 years.
Stage IB to IVA disease of histologically proven MF/SS.
Failed ≥1 previously received systemic therapy. 
ECOG/WHO performance status of ≤2.
	200 mg/m2/day every 28 days for two cycles.
Median duration of follow-up, 19 months (range, 1–95).
	29
	18 (62)
	61 (33–87)
	NR
	NR
	50% of patients had received ≥3 prior treatments 
Systemic, 4 (0–12)
Skin directed, 2 (0–6)

	Total skin electron beam therapy (n=5)

	-
	Hinds et al, 2013 (96)

Retrospective chart review

US
	Patients with MF
	TSEB 36 Gy at 1 Gy/d average; 9 to 12 weeks; 6MeV electrons
	77
	47 (61)
	64.8 (30–87)
	77 (100)
	NR
	No treatment, 12 (16%)
Topical steroids, topical nitrogen mustard (mechlorethamine), topical carmustine, PUVA light, orthovoltage irradiation, ECP, single-agent and multiple-agent combination chemotherapy, interferon, retinoids, cyclosporin A, or methotrexate, 65 (84%)

	-
	Hoppe et al, 2015 (78)

Pooled analysis
	≥18 years
Biopsy-confirmed MF stage IB–IIIA.
Failed ≥1 prior therapy.
ECOG performance status ≤2.
No extra cutaneous disease. 
	TSEB 12 Gy fractionated at 2 Gy/cycle over 3 weeks (4 Gy/week).
	33
	18 (55)
	63 (19–83)
	33 (100)
	NR
	Median no. of prior therapies (range),
4 (1-10)

	-
	Kroeger 2017 (97)

Retrospective cohort study

Germany (1 site)

	Patients with CTCL who underwent total skin electron beam therapy
	Standard dose: median surface dose of 30Gy
	34
	24 (71)
	60 (34-83)
	20 (59)
	5 (15)
	Number of prior therapies, median (range), 5 (1-8)

	
	
	
	
	33
	23 (70)
	58 (35-79)
	24 (73)
	5 (15)
	Number of prior therapies, median (range), 4 (2-8)

	-
	Lindahl et al, 2011 (79)

Retrospective single arm study

Denmark
	Patients with CTCL
	TSEB (high dose:26 – 30 Gy, 1 Gy per fraction, 25 patients); (low dose: 4 Gy, 1 Gy per fraction, 10 patients). Median duration of follow-up, 7.6 weeks.
	35
	NR
	66 (41–85)
	31(89)
	1 (3)
	Any therapy, NR (97.1)
Topical therapies including topical corticosteroids, 8-methoxypsoralen and ultraviolet light (PUVA), local radiotherapy, nitrogen mustard and narrow-band- UVB, NR (94.1)
Systemic therapies, NR (77.1)

	-
	Morris et al, 2013 (56) 

Prospective cohort study

UK
(1 site)
	Patients with MF who were referred for TSEB
	TSEB 30 Gy in 20 fractions over 5 weeks.
	41
	30 (73)
	64 (NR)
	41 (100)
	NR
	Median of 3.5 for stage IB patients to 5 for both stage IIB and stage III patients and 4 for stage IVA2 patients

	Approved therapies

	Acitretin (n=1)

	-
	Cheeley et al, 2013 (77)

Retrospective chart review

US
(1 site)
	Diagnosis of CTCL based on supportive clinical, histologic, immunophenotypical, and/or molecular parameters.
	10–50 mg/day for ≥1 month.
Median duration of follow-up, 2.8 years (range 56 days to12 years).
	32
	18 (56)
	55 (28–91)
	29 (91)
	2 (6)
	Mean number of prior therapies/patient: 3.2

	Bexarotene (n=5)

	-
	Abbott et al, 2009 (73)

Retrospective single arm study

UK
(2 sites)
	Clinical diagnosis of MF or SS.
Consistent skin histology, T-cell receptor gene analysis and immunohistochemistry
	150–300 mg/m2/day.
Median duration of follow-up, 16.5 months (range, 1–57). 
	Monotherapy
	28
	44 (67)
	62
(28–84)
	40 (61)
	26 (39)
	Skin-directed therapies, 28 (100)
Systemic treatment (chemotherapy,
ECP and ⁄or interferon alfa), 21 (75)

	
	
	
	
	Stable (≥1 month) concurrent therapy†
	26
	
	
	
	
	NR

	
	
	
	
	New concurrent therapy‡
	12
	
	
	
	
	NR

	-
	Izu et al, 2014 (50)

Retrospective study

Spain
(20 sites)
	NR
	246 mg/day
	216
	133 (61.6)
	63.5 (27–95)
	NR
	NR
	PUVA, 113 (52.3)
UVB, 29 (13.4)
IFN-a, 53 (24.5)
Radiotherapy, 36 (16.7)
Methotrexate, 22 (10.2)
Retinoids, 20 (9.3)

	-
	Rupoli et al, 2016 (48); Rupoli et al, 2017 (49)

Prospective phase II trial

Italy 
(2 sites)
	>18 years old
Clinical stages IB–IIA with ≥10% body surface area involvement.
Advanced stages (IIB, III and IV), refractory/relapsed disease after ≥1 systemic therapy regimen.
Four weeks’ wash-out after previous treatment.
Karnofsky performance test within 7 days of study entry.
Cholesterol within normal limits.
Negative pregnancy, renal and liver function
Fasting serum triglyceride status ≥60%.
	150–300 mg/m2/day.
Median duration of follow-up, 53 months (range, 6–76).
	21
	12 (57)
	67
(28–77)
	21 (100)
	NR
	PUVA therapy only, 6 (29)
UVB, PUVA+IFN, systemic steroids, alemtuzumab, fludarabine, gemcitabine, pegylated doxorubicin, methotrexate, ECP, bortezomib-dexamethasone-pegylated doxorubicin, and radiotherapy, 15 (71)

	-
	Sokolowska-Wojdylo et al, 2016 (47)

Retrospective, multicentre study

Poland 
(5 sites)
	Patients with CTCL treated with bexarotene in Poland during the years 2007 to 2012.
	300 mg/m2/day.
Median duration of follow-up, 14.5 months, (range, 0.6–53)
	21
	9 (42.3)
	58.6 (19–84)
	19 (90)
	2 (9.5)
	Skin-directed therapy, 7 (33.3%) 
≥1 systemic therapy, 18 (85.7%)

	-
	Straus et al, 2007 (76)

Prospective single arm study

US
(5 sites)
	Biopsy-confirmed CTCL (TNM stage IB, IIA, IIB-IV). Karnofsky performance status ≥60.
Acceptable hematologic, renal, and liver function.
Fasting serum triglyceride within normal limits.
No serious current illness or infection.
Negative pregnancy test.
	300 mg/m2/day for 8 weeks. Median length of treatment, 16 weeks.
	22
	9 (41)
	57 (22–79)
	NR
	NR
	Chemotherapy (systemic/topical), 4/18 (18.2/77.3)
Total electron beam; 12 (57)
None; 1 (4.5)

	Bexarotene combination therapies (n=3)

	-
NCT00660231
	Illidge et al, 2013 (64)

non-RCT

UK
(9 sites)
	≥18 years old. 
Failed standard skin-directed therapy and ≥1 prior systemic therapy
Anticipated life expectancy >6 months.
ECOG performance status ≤1.
	Gemcitabine 1,000 mg/m2 every day of a 21-day cycle for four cycles.
Bexarotene 300 mg/m2/day.
Median length of treatment, 19.0 days.
Median duration of follow-up, 16.4 months
	36
	25 (69.3)
	65 (38–83)
	NR
	NR
	≥1 prior systemic therapy

	-
NCT01134341
	Duvic 2017 (63, 70)
Phase I/II, open-label, non-randomised, dose-finding study 
(PDX-018)

Multicentre
	Patients with CTCL, MF stage ≥IB, Sézary Syndrome, or primary cutaneous anaplastic large cell lymphoma,
Relapsed or refractory to ≥1 prior systemic therapy, or intolerant to last prior therapy,
ECOG 0–2
	Pralatrexate IV, 15 mg/m2 weekly for 3 weeks out of 4 weeks with daily oral bexarotene (150 or 300 mg/m2), levothyroxine, atorvastatin, and folate; and with vitamin B12 every 2 months.
	34
	18 (53)
	66 (39-85)
	19 (56)
	3 (9)
		Number of prior therapies, median (range)
· 3.5 (1-14)
· Prior therapy, n (%)
· Bexarotene, 18 (53%)




	-
NCT00255801
	Straus et al, 2014 (25)

Prospective single arm study

US
	TNM stages IB and IIA poorly responsive to skin directed therapies or IIB–IV CTCL.
	Doxorubicin HCl liposome injection 20 mg/m2 iv every 2 weeks for 16 weeks (8 doses) followed by 16 weeks with bexarotene 300 mg/m2 orally for eight cycles.
Median duration of follow-up, 23 months (range, 15–43)
	37
	20 (54)
	56 (27–81)
	27 (73)
	8 (22)
	Skin-directed, 37 (100)
No prior systemic treatment, 14 (38)
Prior systemic treatment, 23 (62)
 median (range),
2 (1-11)

	Denileukin diftitox (n=2)

	-
L4389-11
93-04-11
NCT00050999
	Prince et al, 2010 (54)

RCT

US, UK, Australia, Belgium, Canada, Austria, Germany, Poland, Russia, and Switzerland
(35 sites)
	≥18 years old.
CTCL evaluable for response.
ECOG performance status of 0 or 1
≤3 prior therapies Only one prior systemic CTCL regimen
No prior treatment with DD
	Placebo every 21 days for up to eight courses over 6 months.
	44
	21 (47.7)
	59
(23–80)
	37 (84.1)
	4 (9.1)
	Median (range); 5 (1–12)

	
	
	
	9 µg/kg/day every 21 days for up to eight courses over 6 months.
	45
	26 (57.8)
	58 
(32–82)
	39 (86.7)
	2 (4.4)
	

	
	
	
	18 µg/kg/day every 21 days for up to eight courses over 6 months.
	55
	38 (58.2)
	61 
(32–84)
	47 (85.5)
	3 (5.5)
	

	L4389-14
93-04-14
NCT00051012
	Duvic et al, 2013b (65) 

non-RCT

US, Australia, Austria, Canada, Germany, Poland, Russia, Switzerland, and the UK
(34 sites)
	Stage IA – III CTCL. 
≤3 prior therapies.
ECOG status of 0 or 1.
Relapsed CD25-positive CTCL after experiencing an initial response to DD while on a previous trial (92-04-01, L4389-10 or L4389-11)
	18 μg/kg/day every 21 days for eight cycles
	20
	14 (70)
	59.5 (41–75)
	20 (100)
	NR
	NR

	
	Prince et al, 2013 (98) 

non-RCT

US, Australia, Austria, Canada, Germany, Poland, Russia, Switzerland, and the UK
(34 sites)
	Stage IA – III CTCL. 
≤3 prior therapies.
ECOG status of 0 or 1
Relapsed CD25-positive CTCL after experiencing an initial response to DD while on a previous trial (92-04-01, L4389-10 or L4389-11)
	18 μg/kg/day every 21 days for eight cycles. 
	36
	19 (52.8)
	57 
(26–80)
	36 (100)
	NR
	Phototherapy/photopheresis, 23 (63.9)
Electron-beam radiation,
18 (50.0)
Single chemotherapy, 9 (25.0)
Combination chemotherapy, 9 (25.0)
Interferon-α, 9 (25.0)
Systemic retinoids, 6 (16.7)
Topical chemotherapy, 3 (8.3)
Cyclosporine A, 1 (2.8)

	
	Duvic et al, 2013c (99)

non-RCT	

US, Australia, Austria, Canada, Germany, Poland, Russia, Switzerland, and the UK
(34 sites)
	CTCL disease Stage Ia–III.
≤3 previous therapies.
Only 1 prior combination cytotoxic chemotherapy regimen.
Evaluable or measurable disease.
Lymph node involvement no greater than LN2.
No CTCL involvement of bone marrow.
No significant pulmonary or cardiac disease. 
No active CNS, kidney, or liver disease.
No systemic infections.
ECOG performance status of 0 or 1
	DD naïve patients 18 μg/kg/day every 21 days for eight cycles
	63
	NR
	NR
	NR
	NR
	NR

	
	
	
	DD retreated patients 18 μg/kg/d every 21 days for eight cycles
	29
	
	
	
	
	

	Romidepsin (n=4)

	-
NCT00007345
	Bates et al, 2015 (80)

non-RCT

US, Australia
(12 sites)
	Relapsed, refractory or advanced CTCL or PTCL meeting standard eligibility criteria
	14 mg/m2 every 28 days for four cycles.
Median number of cycles, 4.5 (range, 1–79).
	84
	57 (68)
	59 (28–84)
	NR
	NR
	3 (0-14)

	GPI-04-0001
NCT00106431
	Duvic et al, 2014a (81)

non-RCT

US , UK, Poland, Russia, and Austria
(33 sites)
	Patients with prior systemic chemotherapy
	14 mg/m2 on days 1, 8, and 15 every 28 days for six cycles.
	73
	NR
	NR
	NR
	NR
	NR

	
	Foss et al, 2016 (55, 68)

Phase II, open-label, single-arm,
study 

US, France, Germany, Poland, Russia, UK
(9 sites)
	Adult patients
Stage IB–IVA CTCL, including those with MF and SS
had received ≥1 previous systemic therapy 
Adequate organ function
ECOG performance status of 0–1
No known significant cardiac abnormalities.
	14 mg/m2 days 1, 8, and 15 of 28-day cycles for ≤6 cycles. 
	96
	59 (61)
	57 (21–89)
	NR
	NR
	Skin-directed therapies, 2 (0–6)
Previous systemic therapies, 2 (1–8)

	
	Kim et al, 2015b (82)

Non-RCT

US, UK, Poland, Russia, and Austria
(33 sites)
	Patients with stage IB–IVA CTCL
	14 mg/m2 on days 1, 8, and 15 for six 28 day cycles.
	All patients, n = 96
	59 (61)
	Mean (SD), 56.9 (12)
	NR
	NR
	Chemotherapy, 73 (76)
Bexarotene, 32 (33)
Immunotherapy, 36 (38)
Steroids, 13 (14)
Denileukin diftitox, 14 (15)
Photopheresis, 18 (19)

	
	
	
	
	Only skin involvement, n = 25
	18 (72)
	Mean (SD), 58.9 (11)
	NR
	NR
	Chemotherapy, 21 (84)
Bexarotene, 8 (32)
Immunotherapy, 7 (28)
Steroids, 6 (24)
Denileukin diftitox, 3 (12)
Photopheresis, 0 (0)

	
	
	
	
	Erythroderma, n = 40
	21 (53)
	Mean (SD), 59.6 (14)
	NR
	NR
	Chemotherapy, 27 (68)
Bexarotene, 14 (35)
Immunotherapy,15 (38)
Steroids, 4 (10)
Denileukin diftitox, 4 (10)
Photopheresis, 11 (28)

	
	
	
	
	Lymphadenopathy, n = 55
	27 (49)
	Mean (SD), 56.5 (13)
	NR
	NR
	Chemotherapy, 40 (73)
Bexarotene, 17 (31)
Immunotherapy, 23 (42)
Steroids, 6 (11)
Denileukin diftitox, 8 (15)
Photopheresis, 12 (22)

	
	
	
	
	Blood involvement, n = 37
	22 (60)
	Mean (SD), 57.0 (13)
	NR
	NR
	Chemotherapy, 24 (65)
Bexarotene, 17 (46)
Immunotherapy, 18 (49)
Steroids, 2 (5)
Denileukin diftitox, 5 (14)
Photopheresis, 14 (38)

	
	
	
	
	Higher blood tumour burden, n = 13
	4 (31)
	Mean (SD), 58.0 (17)
	NR
	NR
	Chemotherapy, 7 (54)
Bexarotene, 7 (54)
Immunotherapy, 7 (54)
Steroids, 0 (0)
Denileukin diftitox, 1 (8)
Photopheresis, 5 (39)

	
	Whittaker et al, 2010 (69)

Non-RCT

US, UK, Poland, Russia, and Austria
(33 sites)
	Patients with stage IB–IVA CTCL
	14 mg/m2 
every 28 days for six cycles.
	96
	51 (59)
	57 (12)
	NR
	NR
	Any, 4 (1-11)
Systemic, 3 (1-8)
Skin- directed, 2 (1-5)

	-
NCT02296398
	Martinez-Escala et al, 2016 (85)

Retrospective review

US
(1 site)
	Patients with CTCL who received ≥1 dose of romidepsin
	14mg/m2
Median duration of follow-up, 13 months, (range, 1–44).
	47
	25 (53)
	64 (18–87)
	23 (49)
	15 (32)
	Methotrexate, 19 (40)
Interferon, 19 (40)
Bexarotene, 19 (40)
PUVA therapy, 19 (40)
Narrow-band UV-B,
19 (40)
Gemcitabine, 15 (32)
Systemic steroids,
11 (23)
Extracorporeal photopheresis, 11 (23)
Radiation therapy,
7 (15) Polychemotherapy,
7 (15)
Alemtuzumab, 6 (13)
Acitretin, 5 (11)
ASCT, 4 (9)

	-
	Piekarz et al, 2009 (100)

Prospective study

US
(1 site)
	Patients with relapsed, refractory, or advanced CTCL, either as MF or SS
	14 mg/m2
every 28 days for five cycles.
	71
	48 (67.6)
	57 (28–84)
	NR
	NR
	4 (0–14)

	Vorinostat (n=2)

	-
	Duvic et al, 2007 (70)

non-RCT

US
(1 site)
	≥18 years old.
Histologically documented and evaluable CTCL refractory to or intolerant of conventional therapy.
	400 mg/day
Median length of treatment, 12 weeks (range, 4—36).
	13
	8 (62)
	65 (37–82)
	NR
	3 (23)
	Systemic treatments,
5 (1-10)
Chemotherapy, 11 (85)
Bexarotene, 9 (69)
Denileukin diftitox, 5 (39)
Photopheresis,
9 (69)

	
	
	
	300 mg twice daily for 3 days per week for 4 weeks. 
Median length of treatment, 7 weeks (range, 1–-67)
	11
	5 (45)
	69 (26–80)
	NR
	4 (36)
	Systemic treatments,
5 (2-15)
Chemotherapy, 10 (91)
Bexarotene, 7 (64)
Denileukin diftitox, 6 (55)
Photopheresis,
5 (45)

	
	
	
	300 mg twice daily for 3 days for two weeks and after a week off 200 mg twice daily continuously.
Median length of treatment, 7 weeks (range 3–36).
	9
	5 (56)
	67 (49–78)
	NR
	4 (44)
	Systemic treatments, 
4 (1-9)
Chemotherapy,
8 (89)
Bexarotene, 6 (67)
Denileukin diftitox, 3 (33)
Photopheresis, 5 (56)

	Protocol 001
NCT00091559
	Mann et al, 2007 (71)

Open-label,
single-arm, multicentre study

US and Canada
(18 sites)
	≥18 years old
ECOG performance status of 0–2
Life expectancy >3 months
Advanced CTCL with histologic diagnosis documented within 1 year before enrolment.
	400 mg for 5 consecutive days per week.
Median length of treatment, 118 days.
	74
	38 (51)
	60 (39–83)
	NR
	NR
	Systemic treatments,
3 (1-12)

	
	Olsen et al, 2007 (72)

Non-RCT

US
	≥18 years old Histologically confirmed MF/SS≥ stage IB.
Progressive, persistent, or recurrent disease. ≥2 prior systemic therapies at least one of which must have included bexarotene unless the patient was unable to tolerate this therapy.
ECOG performance status of 0–2.
	400 mg/day Median length of treatment, 115.5 days (range, 2–480+)
	74
	38 (51.4)
	60 (39–83)
	44 (59.5)
	30 (40.5)
	Systemic treatments,
3 (1-12)
Bexarotene, 71 (95.9)
Interferon,
47 (63.5)
Chemotherapy, 45 (60.8)
Photopheresis,
27 (36.5)
Denileukin diftitox, 23 (31.1)

	Brentuximab vedotin (n=4)

	-
NCT01352520
	Duvic et al, 2014b (61); Duvic et al, 2015b (62) 

Prospective single arm study

US
(1 site)
	Skin lesion expression of CD30, >10 LyP lesions, one or more tumours, and need for systemic therapy
	1.8 mg/kg every 21 days for a maximum of eight cycles.

	48
	26 (54)
	59.5 (31–77)
	28 (58.3)
	NR
	NR

	LYMNHL0089 and SU-06212011-7946
NCT01396070
	Kim et al, 2014 (101); Kim et al, 2015a (102)

Prospective single arm study

US
	≥18 years old.
Patients with MF or SS, stages IB through IVB
ECOG performance status of 0–2.
	1.8 mg/kg every 21 days for a maximum of eight cycles.
Median follow-up time, 71.7 weeks (13–156.6)
	32
	19 (59)
	65 (20–87)
	NR
	10 (31.3)
	<3, 15 (47)
≥3, 17 (53)

	ALCANZA
NCT01578499
	Prince et al, 2017a (53); Horwitz et al, 2017 (57); Prince et al, 2017b (40, 53); Dalal et al, 2017 (103)

Open-label, randomised, Phase III, trial

Multinational (52 sites in 13 countries)
	Adult patients with CD30+ MF or pALCL CTCL who had been treated with ≥1 previous systemic therapy or radiotherapy
ECOG 0–2
	Brentuximab vedotin: IV brentuximab vedotin 1.8 mg/kg, q3w, for up to 16 3-week cycles,
	64
	33 (52)
	62 (51-70)
	48 (75)
	NR
	Number of prior therapies, median (range)
· Total, 4 (2-7)
· Skin-directed, 1 (1-2)
· Systemic, 2 (1-4)

	
	
	
	Conventional therapy (physician’s choice): (oral methotrexate 5–50 mg qw or oral bexarotene 300 mg/m² qd) for up to 48 weeks
	64
	37 (58)
	59 (48-67)
	49 (77)
	NR
	Number of prior therapies, median (range)
· Total, 3.5 (2.0-5.5)
· Skin-directed, 1 (1-2)
· Systemic, 2 (1-3)

	-
	Mathieu et al, 2016 (104)

Retrospective single arm study

France
(8 sites)
	
	1.8 mg/kg every 21 days for an average of 4.8 cycles.
	32
	20 (68)
	66
	19 (60)
	10 (31)
	2–14 lines of treatment 

	Investigational, off label and other commonly used therapies

	Alemtuzumab (n=1)

	-
	de Masson et al, 2014a (33)

Retrospective single arm study

France	
(1 site)
	Patients who had received alemtuzumab for advanced-stage epidermotropic CTCL, i.e. stage IIB–IV, according to the International Society for Cutaneous Lymphomas/European Organisation for Research and Treatment of Cancer revised classification of MF and SS
	30 mg 2–3 times per week for a median duration of 12 weeks (range 1–35).
	39
	26 (67)
	62 (20–83)
	18 (41)
	23 (59)
	Systemic therapies, median (range): 4 (0-8)

	Belinostat (n=1)

	-
NCT00274651
	Foss et al, 2015 (55)

Open label, multicentre study 

US, Germany, Israel, Thailand, and France
(15 sites)
	≥18 years old
Histologically confirmed PTCL or CTCL
Recurrent or refractory disease following ≥1 systemic therapy
	1,000 mg/m2/day Days 1-15 of a 21-day cycle for eight cycles.
Median number of cycles, 2 (range, 1–14).
	29
	14 (48.3)
	68.1 
(25.9–84.6)
	17 (58.6)
	7 (24.1)
	Chemotherapy, 24 (82. 8)
Immunotherapy,
16 (55. 2)
Radiotherapy, 
13 (44. 8)
Retinoid therapy, 
19 (65. 5)

	Forodesine (n=2)

	-
NCT00501735
	Dummer et al, 2014 (105)

non-RCT

US

	≥18 years old
Histologically proven CTCL stage IB to IVA (including MF and SS) that was persistent, progressive or recurrent.
≥3 prior systemic therapies, including bexarotene, unless bexarotene therapy was not tolerated or medically contraindicated.
	200 mg/day 
	144
	86
	62 (30–84)
	NR
	19 (13)
	≥3 systemic therapies,
144 (100%) 

	GPI-04-0001
NCT01352520
	Duvic et al, 2009 (83)

Open-label dose escalation study

US

	Refractory CTCL, stages IB-IV
	40-320 mg/m2/day for 4 weeks
	64
	NR
	68 (42–81)
	NR
	NR
	≥3 systemic therapies,
64 (100)

	Lenalidomide (n=1)

	-
NCT00466921
	Querfeld et al, 2014 (84)

non-RCT

US
(3 sites)
	≥18 years. 
Stage IB–IVB disease of histologically proven MF/SS.
Failed ≥1 prior skin-directed or systemic therapy.
	25 mg/day for 21 days for a 28-day cycle.
Median duration of follow-up, 38 months.
	32
	15 (47)
	64 (25–83)
	3 (9)
	1 (3)
	Median (range), 
6 (1-14)
Systemic, 
4 (0-12)
Skin directed,
2 (0-6)

	Mogamulizumab (n=3)

	-
NCT00888927
	Duvic et al, 2015a (66)

Prospective single arm study.

US
(5 sites)
	≥18 years old.
Histologically/cytologically confirmed CTCL 
Failed ≥1 prior systemic therapy
ECOG performance status of ≥2 with adequate haematological, hepatic, and renal function.
	Starting dose 0.1 mg/kg.
Succeeding doses 0.3 and 1.0 mg/kg administered weekly as a 1-hour IV infusion for 4 weeks. Median duration of treatment, 23.3 weeks (range, 2–156).
	41
	24 (58.5)
	66 
(35–85)
	22 (53.7)
	19 (46.3)
	Retinoids, 28 (68.3)
Interferon, 19 (46.3)
Chemotherapy, 24 (58.5)
Denileukin diftitox, 12 (29.3)
HDAC inhibitor, 13 (31.7)
Extracorporeal Photopheresis, 19 (46.3)
Systemic steroids, 5 (12.2)
Investigational therapies, 18 (43.9)
Other, 8 (19.5)

	-
	Ishida et al, 2012 (67)

Prospective single arm study

Japan

	≥20 years old.
CCR4-positive aggressive ATL (acute, lymphoma, or unfavourable chronic type).
Relapsed after ≥1 prior chemotherapy regimen.
	1.0 mg/kg once per week for 8 weeks.
	27
	12 (44)
	64 
(49–83)
	NR
	NR
	Number of chemotherapy regimens:
1; 22 (82)
2; 3 (11)
3; 2 (7)

	MAVORIC
NCT01728805
	Kim et al, 2017 (52)
Open-label, randomised, phase III trial
Multinational
	Adult patients with histologically confirmed MF or SS who had failed ≥1 systemic therapy
	Mogamulizumab, 1.0mg/kg, weekly for the first 4-week cycle and then every 2 weeks 
	186
	NR
	63.5 
(25-101)
	105
(53.5)
	81
(43.5)
	The median number of prior systemic treatments was 3.

	
	
	
	Vorinostat, 400mg daily

	186
	NR
	65
(25-89)
	99
(53.2)
	87
(46.8)
	

	Panobinostat (n=1)

	-
NCT00425555
	Duvic et al, 2013a (58)

Non-RCT

US, Argentina, Australia, Belgium, Canada, Finland, France, Germany, Hungary, Italy, Spain, and Switzerland
(44 sites)
	≥18 years of age.
Biopsy-confirmed stage IB–IVA MF or SS.
≥2 prior systemic therapy regimens.
	Panobinostat 20 mg/day 3 days per week, in 28-day cycles (bexarotene exposed).
Median length of treatment, 3 months (range, 0.2–29.6).
	79
	58
	47
	57 (72.2)
	21 (26.6)
	5 (1–15)

	
	
	
	Panobinostat 20 mg/day 3 days per week, in 28-day cycles (bexarotene naive).
Median length of treatment, 3.3 months (range, 0.2–26.8).
	60
	63
	41
	48 (80)
	12 (20)
	3 (1–9)

	Pralatrexate (n=2)

	-
	Anlong et al, 2016 (106)

Retrospective single arm study

US
(1 site)
	NR
	Starting dose of 15 mg/m2 except in patients with impaired performance status or mild renal insufficiency, who had a starting dose of 10 mg/m2 with dose escalation as tolerated by toxicity. Median of 5 cycles.
	27
	NR
	54 (27–89)
	NR
	NR
	NR

	-
	Horwitz et al, 2012 (75)

Prospective single arm study

US
(8 sites)
	Histologically confirmed CTCL subtypes of MF (stage ≥IB), SS, or primary cutaneous anaplastic large cell lymphoma with measurable disease. 
≥1 prior systemic therapy
ECOG performance status of 0–2.
Adequate hematologic, hepatic, and renal function.
	30 mg/m2/week. Consecutive weeks followed by 1 rest week in a 4-week cycle.
	54
	32 (59)
	61.5 (30–81)
	38 (70)
	15 (28)
	All prior therapies,
 6.5 (1-25)
Systemic therapies,
4.0 (1-11)
Systemic therapies:
Bexarotene, 37 (69)
Interferon, 28 (52)
HDAC inhibitors, 27 (50)
Denileukin diftitox, 14 (26)
Methotrexate, 13 (24)
Gemcitabine, 10 (19)
Other single-agent chemotherapy, 29 (54)
CHOP or CHOP-like regimens, 7 (13)
Other multiagent chemotherapy, 8 (15)
Extracorporeal photopheresis, 19 (35)
Corticosteroids, 13 (24)
Other systemic therapy, 8 (15)
Non-systemic therapies:
Phototherapy, 27 (50)
Topical corticosteroids, 27 (50)
Radiation therapy, 26 (48)
Topical chemotherapy, 24 (44)
Topical bexarotene, 10 (19)
Other non-systemic therapy, 8 (15)

	Quisinostat (n=1)

	-
NCT01486277
	Child et al, 2016 (107)

Prospective single arm study

Europe and the US
(12 sites)
	≥18 years old.
Previously treated, relapsed or refractory, histologically confirmed CTCL.
MF or SS stage IB–IVA.
ECOG performance status of 0–2.
	12 mg/day for 21 days.
Median length of treatment, 19.5 weeks, (range, 6–48).
	26
	21 (81)
	61
(32–80)
	25 (96)
	1 (4)
	Systemic chemotherapy,
median (range),
3.5 (1 0–8 0) 

	Allogeneic stem cell transplant (n=8)

	-
	Almazan et al, 2017§ (108) 
Retrospective cohort study
	Study included patients with MF or SS.
	Non-myeloablative ASCT, with non-myeloablative conditioning with TSEBT, TNLI (8 Gy) and ATG.
	32
	NR
	62 (20-75)
	12
	20
	NR

	-
	De Masson et al, 2014b (109)
Retrospective cohort study
France (Multi centre)
	Patients with MF or SS ≥ clinical stage IIB or CTCL classed N2, N£ and/or M1
	ASCT – 32 patients (86%) received G-CSF stimulated hematopoietic stem cells obtained from the peripheral blood and 5 patients (14%) received bone marrow grafts.
12 patients (32%) received MAC while 25 patients (68%) received RIC.
	37
	22 (59)
	44 (9-63)
	5/1¶ (16)
19/1†† (54)
	5 (14)
	Number of prior treatment lines, median (range)
5 (2-11)

	-
	Duarte et al, 2010 (110)
Retrospective cohort study
Multinational (527 sites)
	Patients with stage ≥IIB MF or SS who underwent a first ASCT from a matched HLA-identical related donor or a matched unrelated donor between 1997 and 2007 
	ASCT - 44 patients (73%) received an RIC regimen, either TBI based (n=21; 48%)‡‡ or CT-only (n=23; 52%)§§.
Sixteen patients (27%) had a MAC regimen.
	60
	37 (62)
	44 (13-63)
	36 (60)
	24 (40)
	Number of prior treatment lines, median (range)
4 (1-12)

	-
NCT00506129
	Hosing et al, 2015 (111)
prospective case series
USA (1 site)
	All consecutive CTCL patients who underwent ASCT at the study centre between July 2001 and September 2013 were included.
Eligible patients also had to have failed prior standard therapy and have no active infections or skin ulcers.
	ASCT - 42 patients (89%) received a conditioning regimen consisting of fludarabine and melphalan with or without ATG.
Two patients received the non-MAC regimen of fludarabine,
cyclophosphamide, and rituximab.
Three patients received fludarabine and busulfan.




	47
	20 (43)
	51.5 (19-72)
	18†††
	NR
	Number of prior treatment lines, median (range)
6 (2-11)

	-
	Lechowicz et al, 2014 (112)
Retrospective cohort study
USA (No. of sites NR)
	Adult recipients of ASCT HLA matched reported to the study centre between 2000 and 2009.
	ASCT - 83 patients (64%) received non-myeloablative conditioning or RIC.
	83
	52 (63)
	51 (27-72)
	NR
	NR
	NR

	
	
	
	ASCT – 46 patients (36%) of patients received MAC.
	46
	18 (39)
	44 (22-63)
	NR
	NR
	NR

	
	
	A subset of 52 patients with higher level reporting
	NR
	52
	30 (38)
	49 (27-72)
	NR
	NR
	Lines of prior CT, n (%)
· 0, 3 (5)
· 1, 5 (10)
· 2, 7 (14)
· 3, 12 (23)
· 4, 13 (25)
· ≥5, 12 (23)

	-
	Mehta-Shah et al, 2017 (113)
prospective case series
USA (6 sites)
	Patients with mature T-Cell lymphoma who received ASCT from 2000 to 2017 at one of 6 academic institutions
	Whole cohort: ASCT – 131 patients received MAC, 149 patients received RIC or non-MAC and 4 patients received an unknown conditioning regimen
	284
	
	50 (17-74)
	NR

	NR
	NR

	
	
	
	CTCL cohort: 5 patients received MAC, 10 received non-MAC, 5 received RIC and one received an unknown conditioning regimen 
	21
	
	51 (21.8 - 61.4)
	NR

	NR
	NR

	-
	Menter et al, 2016 (114)
	All patients who had been treated with ASCT for CTCL at the Hammersmith Hospital between 2004 and 2015 were included in the study.
	ASCT, including the following conditioning regimens: TBI (n=5); TNLI 8Gy (n=10); ATG (10); Campath (n=3); cyclophosphamide (n=4); fludarabine (n=17); melphalan (n=11) and etoposide (n=1).
	28
	20
	Mean (IQR), 47 (16)
	5
	18
	NR

	-
	Weng et al, 2014 (115)
prospective clinical study

	NR
	ASCT - GCSF
mobilized peripheral blood hematopoietic cells
Patients received TSEBT (24- 36 Gy) as part of preparative regimen for skin disease control, immediately followed by TLI, 8 Gy and rabbit ATG.
	29
	NR
	62 (20-75)
	11
	18
	Number of prior treatment lines, median (range) 
5 (2-13)


Abbreviations: ALCL, anaplastic large cell lymphoma; ASCT, allogeneic stem cell transplant; ATG, anti-thymocyte globul; ATL, adult T-cell leukaemia/lymphoma; CHOP, cyclophosphamide; CNS, central nervous system; CTCL, cutaneous T-cell lymphoma; DD, denileukin diftitox; ECOG, Eastern Cooperative Oncology Group; ECP, extracorporeal photopheresis; HDAC, histone deacetylases; IFN, interferon; IV, intravenous; LN, lymph node score; LyP, lymphomatoid papulosis; MAC, myeloablative conditioning regimen; MF, mycosis fungoides; MTX, methotrexate; MU, million units; NBUVB, narrowband ultraviolet B; NR, not reported; PTCL, peripheral T-cell lymphoma; PUVA, psoralen and ultraviolet A; RCT, randomised controlled trial; RIC, reduced intensity conditioning; SC, subcutaneously; SD, standard deviation; SS, Sézary syndrome; TBI, total body irradiation; TLI, total lymphoid irradiation; TNLI, total nodal lymphoid irradiation; TNM, tumour nodes metastasis; TSEB, total skin electron beam; TSEBT, total skin electron beam therapy; TSEI, total skin electron irradiation; UK, United Kingdom; US, United States; UVB, ultraviolet B
†Fifteen patients were receiving ECP including: seven patients on monotherapy, five receiving ECP plus INF and three receiving ECP, INF and prednisolone. Seven patients were receiving phototherapy, all on PUVA. One patient was receiving phototherapy and INF. Two patients were receiving INF and one patient was on prednisolone.
‡One patient was receiving superficial radiotherapy, one; PUVA, six; PUVA and INF, one; INF and prednisolone, one; INF alfa and ECP, two; liposomal doxorubicin.
§ This study appears similar to that published by Weng et al 2014 and may therefore be a follow-up study rather than a unique study. In the absence of definitive proof however we decided to keep these citations listed as separate studies.
¶ Values reported for MF/folliculotrophic MF
†† Values reported for transformed MF/transformed SS
‡‡ TBI-based regimens included pentostatin (n=9), fludarabine alone (n=8), or combinations of fludarabine plus melphalan (n=2) or plus cyclophosphamide (n=2).
§§ All chemotherapy-only regimens used combinations of fludarabine, associated with melphalan (n=8), cyclophosphamide alone (n=7), or with additional thiotepa (n=3), busulfan (n=4), or carmustine (n=1).
††† Eighteen patients presented with MF and large-cell transformation, 12 patients presented with MF without large-cell transformation.
